



## **AAMA VERIFICATION PROGRAM**

An FGIA Product Verification Program

### **Hereby Verifies that:**

**Caldwell Manufacturing Co.**  
Calle Candelaria #420, Esquina Con Calle Pino Seco, Fraccionamiento  
Terrazas Del Valle  
Ciudad Juarez, Chihuahua, Mexico 32648

### **Has successfully tested their product(s):**

Ultra-Lift®, Extreme, 50”, 60# - 6B

### **In accordance with:**

AAMA 902-24

Voluntary Specification, Performance Requirements and Test Procedures for Sash Balances

These products are included in the AAMA Verified Components List. Maintenance of this listing is subject to the conditions and regulations contained in the AAMA Component Verification Program Procedural Guide, CVPM-H-18

Jason Seals  
Certification Manager  
Fenestration and Glazing Industry Alliance

Test Report Date: August 28, 2024  
Test Report Expiration: August 28, 2027

VCL# 1657